TEST REPORT

Test Report No. 87.405.23.48975.01 Dated 2023-11-29 Applicant Name: Gustav Müller GmbH & Co. KG Applicant Address: Rudolf-Diesel-Str. 27, DE - 78532 Tuttlingen Contact Person: Sample Description: Order No .: 1814 Color: Navy, Beige Style No.: 257849 Fiber Content: Manufacturer: End Use: Country of Origin: China Season: Gustav Müller GmbH & Co. KG Buyer: Age Group: GERMANY Exported to: Care Instruction: Receipt Date of Sample: Received on 2023-11-23 Date of Testing: From 2023-11-23 to 2023-11-29 The Sample(s) and It's (Their) Information(s) Was (Were) Submitted by Applicant and Sample Submitted: Identified. Test Result: Refer to Next Page. TÜV SÜD Certification and Testing (China) Co Ltd Ningbo Branch Prepared by: Authorized by: Vince Li Jebra Uni Ispecton & Testro Stand 31

Vince Li Softlines Department

Testing location: Xiamen

Debra Cui Softlines Department

(1) The TÜV SUD Certification and Testing (China) Co., Ltd. "General Terms & Conditions" applied. Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see "Testing and certification regulation", chapter A-3.4
For full version, please visit: <u>https://www.tusud.cn/zh-onfems-and-conditions</u>
(2) The results in this report are relevant only to the sample(s) tested.
(3) The test report shall not be reproduced in part or in full without approval of the laboratory. Note: (4) Disclaimer Measurement Uncertainty: Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties. Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as Pass nor as Fail. (5) The testing report without CMA stamp is not legally binding and could only be used as internal reference material for the applicant. It shall not be provided as a notarial certification. Regd. Office: TÜV SÜD Certification and Testing (China) Co., Ltd. Ningbo Branch Address: Phone: +86 574 2786 6658 Building 2, Essence Adream of Space II, No.350, Jinghua Road, National Hi-Tech Industrial Development Zone, Ningbo, Fax: +86 574 2786 6659 南德认证检测(中国)有限公司宁波分公司 E-mail: softlines@tuvsud.com Web: TÜV SÜD Softlines SoftlinesLaboratory 纺织品实验室 Zhejiang, China 浙江省宁波市高新区署华路 350 号菁华创梦空间二期 2 号楼

Page 1 of 2

TÜV®

TEST REPORT

Test Report No. Dated

C

87.405.23.48975.01 2023-11-29



Description	Photo
Hat in Navy	
Hat in Beige	Ś
	Hat in Navy

TEST RESULTS

UV Protective Properties 1 AS/NZS 4399:2017

As Received

As Received	Α	В
UPF Rating	50+	50+
Mean UPF	2000.00	685.77
Standard Deviation of the mean UPF	0.00	47.48
UVAAV (%)	0.05	0.54
UVBAV (%)	0.05	0.11

-End of The Test Report-



Address: Building 2, Essence Adream of Space II, No.350, Jinghua Road, National Hi-Tech Industrial Development Zone, Ningbo, Zhejiang, China 浙江省宁波市高新区菁华路 350 号菁华创梦空间二期 2 号楼

Phone: +86 574 2786 6658 Fax: +86 574 2786 6659 E-mail: softlines@tuvsud.com Web: TŪV SŪD Softlines

Page 2 of 2

